
�

 

�� � � � � �� � �� 	 �
 � � � 
 ���

���� 	 �� �� � �	 � �� � � � �� �� �� � � �� � �� 	 � � � ��

 

�

� � � ��� �

� ��� � 	 ��� � 
�

 



�

� ������

  

�� � � � � �� � �� 	 �
 � � � 
 ���

���� 	 �� �� � �	 � �� � � � �� �� �� � � �� � �� 	 � � � ��

�

� � � ��� �

� ��� � 	 ��� � 
�

 

�
� �
 � �� ���� 
 �� � ��� � �� �
� � � ����� � ��� ���� ���
�
��� 
 
 �� ��� � ���� �� ! � 
 � ��� � � �
" # �� $ %���
�
� & ��
 � �' �����( ) * ��� � ��� +  ��� ��� �
, � �-� . 
������������ � �
/ � %-� . 
������������ 
�
0 � ! -� 1 1 1 2 3 4 � $ 
  + ���
 � 2� $ 4 �
�

COPYRIGHT:  The concepts and information contained in this document are the property of Sinclair 
Knight Merz Pty Ltd. Use or copying of this document in whole or in part without the written 
[...]
park is 1.24 ha.  The average water usage is therefore 1 409 kL/ha.  Council have advised that this 
park is one of the most watered parks.  The usage will therefore be adopted for the remaining parks 
in Biloela, as a conservative estimate of water used. 

The total mown area of the 39 watered parks in Biloela is 73.5 ha.  The annual water usage on 
parks is therefore estimated to be 104 ML/yr.  

The total metered water usage, including an estimate for Parks and Gardens, in Biloela is shown in 
Table 4.6. 

� Table 4.6 – Total Metered Water Usage in Biloela 

Usage (kL/yr) 
 

2003/04 
% 

2003/ 2004 2002/ 2003 2001/ 2002 2000/ 2001 1999/ 2000 

Residential 60.1 809 540 535 824 708 832 819 272 689 077 

Rural Residential 7.3 97 716 66 405 87 867 97 575 78 963 

Industrial 1.6 21 380 20 204 21 211 26 152 22 631 

Commercial 5.2 69 111 51 850 61 121 67 785 69 639 

Agricultural 0.3 4 251 4 111 6 048 5 372 5 073 

Individual Large 
Consumers 17.8 240 035 125 207 187 418 200 681 178 380 

Parks and Gardens 7.7 104 000 - - - - 



�� � � � � �� � �� 	 �
 � � � 
 ��������� 	 �� �� � �	 � �� � � � �� �� �� � � �� � �� 	 � � � ��

� �� 
 � � �� �� � �� � � ��  � ! � ������

� � �5 0 � 5 � � & $ ��5 � � �� 26 $ � � " � 7 8 ����

Usage (kL/yr) 
 

2003/04 
% 

2003/ 2004 2002/ 2003 2001/ 2002 2000/ 2001 1999/ 2000 

Total 100 1 346 033 803 601 1 072 497 1 216 837 1 043 763 

Plus Thangool n/a 57 514 36 176 53 417 66 222 52 760 

Total  n/a 1 403 547 839 777 1 125 914 1 283 059 1 096 523 

 
The total water production and usage for Thangool and Biloela is summarised below. 

 
� Table 4.7 –Water production and usage for Biloela and Thangool 

Township Production (2004) 
ML 

Usage (03/04) 
ML 

Misclose 
 

Biloela 1 690 1 404 1.2 (20%) 

Thangool      79 58 1.36 (36%) 

 
System losses of 17%, while high, are consistent with losses in other towns in Queensland.  The 
water loss of 26% for Thangool is considered high.  It is recommended that Council investigate the 
high water losses in Thangool.  Many Councils in Queensland are implementing strategies to 
reduce water losses.  Banana Shire Council may also wish to consider implementing some water 
loss reduction strategies.   
 

4.3 Peaking Factors 
The Mean Day and Max Day data for 2002 to 2004 are shown in Table 4.8.  The data has been 
provided by Banana Shire Council. 

� Table 4.8 – Mean Day and Max Day Data 

  2002 2003 2004 

 Month 
Mean Day 

(ML) 
Max Day 

(ML) 
Mean Day 

(ML) 
Max Day 

(ML) 
Mean Day 

(ML) 
Max Day 

(ML) 

January 5.2 7.0 3.2 4.6 4.4 6.2 

February 6.4 7.5 2.6 3.6 4.2 5.5 

March 4.3 6.4 2.8 3.1 4.4 5.6 

April 3.4 3.8 3.0 3.5 5.9 5.5 

May 2.9 3.9 3.7 4.5 5.2 6.0 

June 2.2 2.5 4.0 5.8 4.8 5.0 

July 2.6 2.8 3.1 3.7 4.7 5.3 

August 2.5 2.9 3.3 4.2 5.4 6.1 

September 2.8 4.1 4.6 7.2 4.6 5.8 



�� � � � � �� � �� 	 �
 � � � 
 ��������� 	 �� �� � �	 � �� � � � �� �� �� � � �� � �� 	 � � � ��

� �� 
 � � �� �� � �� � � ��  � ! � ������

� � �5 0 � 5 � � & $ ��5 � � �� 26 $ � � " � 7 8 ����

  2002 2003 2004 

 Month 
Mean Day 

(ML) 
Max Day 

(ML) 
Mean Day 

(ML) 
Max Day 

(ML) 
Mean Day 

(ML) 
Max Day 

(ML) 

October 3.4 4.1 3.7 5.4 5.5 6.7 

November 2.9 3.7 5.5 6.3 4.1 6.6 

December 3.1 3.3 3.6 6.8 4.6 6.6 

MDMM 6.4 - 5.5 - 5.9 - 

Max Day - 7.5 - 7.2 - 6.7 

Average Day 3.5 - 3.6  4.8  
Note:  The 2004 average day data does not match the WTP production data of 4.6ML/d. 

The demand ratios based on the above data are shown in Table 4.9. 

� Table 4.9 – Demand Ratios 

Year 

AD 

(ML) 

MDMM  

 

MD 

 

2002 3.5 1.8AD 1.2MDMM 

2.1AD 

2003 3.6 1.5AD 1.3MDMM 

2AD 

2004 4.8 1.2AD 1.1MDMM 

1.4AD 

Water Resources Commission Guidelines (1989) - 1.5AD 1.5MDMM 

2.25AD 

  

For this study the WRC Guideline values have been adopted. 

4.4 Demand Summary 

4.4.1 Existing Demands 
As discussed in Section 4.1 the 2003/04 annual production was 2 092 L/con/day (based on total 
production and total connections).  The data from 1983 to 1987 ranged from 1 952 L/con/day to 
2 901 L/con/day.  

The 2003/04 production rate of 2 092 L/con/day is at the lower end of the range of the historical 
data. It is therefore considered appropriate (given demand management initiatives such as user 
pays), and has been adopted for this study.   

Given the misclose between production and Metered usage, the metered data will need to be 
factored up.  The factored increase is shown in Table 4.10. 



�� � � � � �� � �� 	 �
 � � � 
 ��������� 	 �� �� � �	 � �� � � � �� �� �� � � �� � �� 	 � � � ��

� �� 
 � � �� �� � �� � � ��  � ! � ������

� � �5 0 � 5 � � & $ ��5 � � �� 26 $ � � " � 7 8 ����

� Table 4.10 –Metered Water Increase Factor 

Township 

Actual  
Production (2004) 

ML 

Metered 
Usage  
(03/04) 

ML 

Increase Factor  for 
Metered Usage 

 

Biloela 1 690 1 404 1.20 

Thangool      79      58 1.36 

Callide Town 15 n/a n/a 
n/a – Not available 

The average daily water demands that have been adopted, for the existing system model, are 
included in Table 4.12.  The areas are based on the Land Use areas in the Banana Shire Council 
Planning Scheme.  The average demand per hectare rates developed from the existing demands 
(Table 4.12) were used to develop the full development demands (Table 4.13).  The scheme 
precincts have been grouped as follows; 

� Table 4.11 – Zoning Precincts and Water Supply Category 

Water Supply Model Category Zoning Precincts Included 

Residential 

 

Residential 

Residential Accommodation 

Rural Residential Rural Residential 

Commercial 

 

 

Commercial 

Highway 

Tourism 

Industrial Industrial 

 



�� � � � � �� � �� 	 �
 � � � 
 ��������� 	 �� �� � �	 � �� � � � �� �� �� � � �� � �� 	 � � � ��

� �� 
 � � �� �� � �� � � ��  � ! � ������

� � �5 0 � 5 � � & $ ��5 � � �� 26 $ � � " � 7 8 ����

� Table 4.12 – Adopted Biloela Demands (Existing) 

Category 

Connections 2003/04 

Metered 
Usage 

(ML/yr) 

Adopted 

Demands 

(ML/yr) 

AD 
Demand 

(L/Con/s) 

Land 
Use 

Area(1) 

(ha) 

Average 
Demand 

(ML/ha/yr) 

Residential 1731 810 972 0.018 150 6.5 

Rural Residential 157 98 118 0.024 76 1.6 

Industrial 79 21 25 0.010 40 0.6 

Commercial 69 69 83 0.038 32.9 2.5 

Agricultural 8 4 5 0.020 -(2) -(2) 

Parks and Gardens - 104 125 - -(2) -(2) 

Individual Consumers - 240 288 - -(2) -(2) 

Total Biloela - 1346 1615 - - - 

Thangool 118 58 70 0.019 - - 

Callide Town 30 n/a 15 0.016 - - 

TOTAL - 1404 1700 - - - 
Note: (1) Based on the Land Use areas in the town planning scheme. 

(2) Not required as the same demands will be adopted for the existing and fully developed scenario 

4.4.2 Full Development Demands 
The projected full development demands are shown in Table 4.13.  

� Table 4.13 – Adopted Biloela Demands (Full Development) 

Category 

Existing 
System 

Demands 

(ML/yr) 

Additional 
Development 
(Connections) 

AD Demand 
(L/con/s) 

Additional 
Demands 

(ML/yr) 

Full 
Development 

System 
Demands 

(ML/yr) 

Residential 972 552 0.018 313 1285 

Rural Residential 118 348 0.024 263 381 

Industrial 25 85 0.010 27 52 

Commercial 83 5 0.038 6 89 

Agricultural 5 Nil - - 5 

Parks and Gardens 125 Nil - - 125 

Individual Consumers 288 Nil - - 288 

Total Biloela 1615    2225 

Thangool 70 39(1) 0.018(3) 22 92 

Callide Town 15 -(2) - - 15 

TOTAL 1700    2332 
Note: (1) Assuming the development rate for Thangool is the same as for Biloela 
 (2) Assuming no additional development in Callide Township 
 (3) For consistency the Biloela value has been adopted. 



�� � � � � �� � �� 	 �
 � � � 
 ��������� 	 �� �� � �	 � �� � � � �� �� �� � � �� � �� 	 � � � ��

� �� 
 � � �� �� � �� � � ��  � ! � ������

� � �5 0 � 5 � � & $ ��5 � � �� 26 $ � � " � 7 8 ��
�

4.4.3 Demand Summary 
The adopted demands for the water supply study are summarised below. 

� Table 4.14 – Adopted Biloela Demand Summary 

Existing System Demands Full Development System 
Demands  Category 

(ML/yr) AD (ML/d) (ML/yr) AD (ML/d) 

Residential 972 2.66 1285 3.52 

Rural Residential 118 0.32 381 1.04 

Industrial 25 0.07 52 0.14 

Commercial 83 0.23 89 0.24 

Agricultural 5 0.01 5 0.01 

Parks and Gardens 125 0.34 125 0.34 

Individual Consumers 288 0.79 288 0.79 

Total Biloela 1615 4.42 2225 6.10 

Thangool 70 0.19 92 0.25 

Callide Town 15 0.04 15 0.04 

TOTAL 1700 4.66 2332 6.39 

 

This indicates that the Bulk Water Availability will be fully committed to the Full Development 
system demands (see Table 2.1).  Additional water sources will be required to expand beyond this 
level of development and there may well be short term deficiencies (due to ground water 
restrictions). 



�� � � � � �� � �� 	 �
 � � � 
 ��������� 	 �� �� � �	 � �� � � � �� �� �� � � �� � �� 	 � � � ��

� �� 
 � � �� �� � �� � � ��  � ! � ������

� � �5 0 � 5 � � & $ ��5 � � �� 26 $ � � " � 7 8 ����

5 Biloela Water Treatment Plant 
The Biloela WTP is located off Calvale Road and treats water pumped from the Callide Dam.  The 
plant was designed and built by NEI John Thompson (Australia) in 1983/84. 

5.1 Water Quality 
The most important water quality parameters are colour, turbidity, iron and manganese.  The target 
design values for these parameters were: 

Turbidity (NTU) <1 

Colour (Pt units) <5 

Iron (mg/L) <0.1 

Manganese (mg/L) <0.5 

Residual chlorine (mg/L) 0.5 

Fluoride (mg/L) 0.7 

Council’s operator advises that the raw water contains very little colour and turbidity.  Tastes and 
odours (possibly from organic matter in Callide Dam) are said to be the main water quality 
problem.  

5.2 Raw Water Pumping 
Raw water is pumped to the WTP from a raw water pump station at Callide Dam.  The raw water 
pumps have a capacity of 180L/s but are controlled to deliver 120L/s by telemetry control of the 
variable speed drive units.  The raw water pipeline is 375mm dia and 3.5 km long. 

Chlorine is dosed into the raw water pipeline (from a one tonne drum) to control tastes and odours. 

5.3 Treatment Process 

5.3.1 Inlet and Flash Mixer 
The design flow rate for the WTP is 120L/s.  This rate can be modulated by adjusting the set point 
in the control system.  The primary coagulant (for removing colour and turbidity) is Alum and this 
is dosed into the raw water pipeline upstream of a three-stage inline mixer and the flash mixer tank.  
The Alum dose is typically 20-30mg/L.  Polymer is also added to improve coagulation.  Lime can 
be pre-dosed at this location for pH/alkalinity control. 

 



�� � � � � �� � �� 	 �
 � � � 
 ��������� 	 �� �� � �	 � �� � � � �� �� �� � � �� � �� 	 � � � ��

� �� 
 � � �� �� � �� � � ��  � ! � ������

� � �5 0 � 5 � � & $ ��5 � � �� 26 $ � � " � 7 8 ��9�

Recycled supernatant from the sludge lagoons is returned to the WTP at the flash mixer. 

The flash mixer is sized to achieve four minutes contact time (at 120 L/s inflow) to thoroughly mix 
the coagulant chemicals and to generate “pin” floc prior to entry to the clarifiers. 

An overflow is provided at the flash mixer to protect the WTP process from excess flows. 

5.3.2 Clarifiers 
The clarifiers are sludge blanket contact clarifiers.  Flocculation is enhanced by directing the dosed 
raw water into the settling sludge blanket in the hopper bases of the clarifiers.  Each clarifier has 
four hopper bases - the dosed raw water is distributed evenly between the hoppers and injected at a 
rate of 1.0m/sec. 

The heavier flocs are retained in the sludge blanket.  Lighter flocs rise into the 600 tube settlers 
where they agglomerate to form heavier flocs that settle to the sludge blanket. 

Clarified water passes through the settling tubes and into the filter inlet channel. 

The clarifier sludge blanket depth is maintained by intermittent timed sludge withdrawals.  
Currently 90 second sludge withdrawals are separated by 15 minute settling intervals.  

5.3.3 Filters 
Clarified water is split evenly between the four sand filters.  Filtered water is collected in the under 
drainage system and delivered to the Outlet Filter Well.  Modulating values are used to achieve 
“constant rate” or “rising head filtration” operation. 

The filter underdrain system comprises “concreted – in” ABS rectangular laterals, nozzle bolts and 
polypropylene filter hoods with air control bolt stems.  The system is designed to collect filtered 
water and to distribute backwash water and air scour evenly. 

Accumulation of floc in the filter increases the head loss and causes the filter inlet level to rise.  
Backwashing is required when the inlet level reaches the design level. 

The backwashing sequence is air scour (typically 3 minutes); combined air scour and low 
backwash (typically 3 minutes) and high backwash (5 minutes).  Backwashing is carried out 
manually by the operator when the high level condition is indicated by a level switch alarm. 

5.3.4 Treated Water Storage 
Filtered water is dosed at the Filter Outlet Well with lime (for pH connection) and chlorine and 
then flows by gravity to the Treated Water Storage.  Fluoride was previously added also but this 
practice has been abandoned. 



�� � � � � �� � �� 	 �
 � � � 
 ��������� 	 �� �� � �	 � �� � � � �� �� �� � � �� � �� 	 � � � ��

� �� 
 � � �� �� � �� � � ��  � ! � ������

� � �5 0 � 5 � � & $ ��5 � � �� 26 $ � � " � 7 8 ����

5.4 Chemical Dosing 
Storage for 8 tonnes of lime and 30 tonnes of Alum is provided in the Chemical Storage room on 
the upper level of the main plant building. 

5.4.1 Alum and Lime Dosing 
The alum and lime hoppers are manually loaded with bags.  The hoppers have a dust extraction 
system. 

There are three identical solution feeders – one for alum, one for lime and a common standby.  The 
alum hopper has a 40 hour capacity (at 100mg/L dose rate) while the lime hopper has a 24 hour 
capacity (at 50mg/L pre and 69mg/L post dose rates).  Generally little or no pre-dosing is required 
because of the high natural alkalinity of the raw water. 

5.4.2 Chlorine Dosing 
Provision has been made for pre-dosing of chlorine to the clarifier inlets but this is rarely required 
(because of the chlorine dosing in the raw water pipeline).   

Chlorine is dosed to the filtered water line upstream of the Treated Water Storage at a rate to 
achieve 0.5mg/L residual after 30 minutes. 

Gaseous chlorine is drawn from a one tonne drum (with a 70kg cylinder standby) to the 
chlorinators where it is dissolved in a service water stream. 

5.4.3 Fluoride Dosing 
Sodium fluoride was previously prepared in a 1500L batch tank at 2.5% giving two days capacity.  
Partially softened water is required to batch the dry sodium fluoride. 

Fluoride was injected at a rate to achieve 0.7mg/L concentration. 

5.4.4 Polymer Dosing 
Polymer is batched for injection to the raw water.  An anionic Magnafloc polymer is used at a rate 
of 1-2mg/L. 

5.4.5 Powdered Activated Carbon Dosing 
A PAC system has been provided for responding to blue green algae toxin events in Callide Dam. 

 



�� � � � � �� � �� 	 �
 � � � 
 ��������� 	 �� �� � �	 � �� � � � �� �� �� � � �� � �� 	 � � � ��

� �� 
 � � �� �� � �� � � ��  � ! � ������

� � �5 0 � 5 � � & $ ��5 � � �� 26 $ � � " � 7 8 ��� �

5.5 Washwater Recovery System 
Water from the filter backwashes and from clarifier desludging gravitates to the Wastewater 
Collection Surge Tank.  This tank attenuates the flow rate to the sludge lagoons.  The Surge Tank 
can accommodate two successive backwashes (60m3 each) received over 20 minutes and six 
clarifier desludges within the same period.  The Surge Tank is designed to scour any accumulated 
sludge and discharge slightly faster than the plant’s wastewater production rate.  There is an 
overflow for unanticipated events. 

5.5.1 Sludge Lagoons 
There are three sludge lagoons – each is designed to receive six months sludge from the plant.  The 
design approach was to have one lagoon in service and two drying. 

After several months drying dried sludge is removed by a loader. 

The main issue with the sludge lagoons arises from organics in the sludge that become malodorous 
and return tastes and odours to the WTP (with the supernatant stream). 

5.5.2 Supernatant Recovery 
Supernatant from the sludge lagoons is pumped to the WTP inlet. 

5.6 Control 
The WTP is controlled from a central control panel that interacts with field mounted controllers 
and control consoles.  The control philosophy is that the WTP starts and stops automatically based 
on levels in the treated water storage.  Chemical dosing starts simultaneously with the plant.  Filter 
backwash is controlled manually from field mounted filter backwash control consoles. 

5.7 Main Building 
The upper floor of the Main Building comprises the Chemical Store (and loading hoppers), Foyer, 
M/F toilets, Control Room, Laboratory, Office and Filter Operating Gallery.  The lower floor 
includes Chemical Feeder Room, Polymer Store and Filter Pipe Gallery. 

5.8 WTP Capacity and Upgrading 
Council’s operator advises that the existing WTP operates for only 12 – 13 hrs /d during peak 
demand periods. 

The designer suggested the following capacities and upgrading strategy. 

 

 



�� � � � � �� � �� 	 �
 � � � 
 ��������� 	 �� �� � �	 � �� � � � �� �� �� � � �� � �� 	 � � � ��

� �� 
 � � �� �� � �� � � ��  � ! � ������

� � �5 0 � 5 � � & $ ��5 � � �� 26 $ � � " � 7 8 ����

� Table 5.1 – Designer Recommended Capacities and Upgrading Strategy 

 Present Stage 1A Stage 2 

Minimum Flow 60 L/s - 120 L/s 

Maximum Design Flow 120 L/s 160 L/s 240 L/s 

Maximum Hydraulic Capacity 140 L/s - 280 L/s 

 

The Stage 1A augmentation approach comprises increasing the existing clarifier rating (to a rise 
rate of 5.1m/hr) and replacing the filter sand with mixed media (to increase the filtration rate to 
11.5 m/hr).  Trials were recommended to confirm that the clarifier performance at this higher rating 
is satisfactory. 

Modifications would also be required to the raw water pumping rate, the inlet inline mixer, the inlet 
control valves, the flash mixer weirs and the clarifier downpipes diameter would need to be 
increased. 

The Stage 2 augmentation approach would follow Stage 1A and comprise a new clarifier and two 
new mixed media filters.  Modifications would also be required to the raw water pumping system 
(i.e. new pumps), the inlet inline mixer, the inlet control valves and the flash mixer to new clarifier 
pipework. 

The Alum storage hopper capacity reduces to 20 hours (at 100mg/L dose rate), the lime storage 
hopper capacity reduces to 20 hours (at 69mg/L post dosing rate).  The sodium fluoride batch tank 
capacity is sized to provide one day capacity at Stage 2 design flow.  An extra supernatant return 
pump is required (i.e. to provide two 50% duty pumps and one standby). 

5.9 Water Treatment Plant Issues 
Blue green algae toxins and disinfection by-products are issues that Council needs to consider at 
Biloela. 

The existing PAC dosing approach is a crude response to potential toxin concerns.  Council needs 
to undertake monitoring (when there is bloom in the Callide dam) and if toxins are a persistent 
problem consideration should be given to adding Ozone/BAC to the plant. 

The existing pre-chlorination and organic matter in the raw water raises the potential for 
disinfection by-product formation.  Council should monitor the treated water for disinfection by- 
products and if the concentrations are excessive Council should discontinue the practice.  This will 
make water treatment more difficult and additional oxidation eg by ozone may need to be added. 



�� � � � � �� � �� 	 �
 � � � 
 ��������� 	 �� �� � �	 � �� � � � �� �� �� � � �� � �� 	 � � � ��

� �� 
 � � �� �� � �� � � ��  � ! � ������

� � �5 0 � 5 � � & $ ��5 � � �� 26 $ � � " � 7 8 ����

6 Design Criteria 

6.1 Demand Ratios 
As discussed in Section 4.3 the adopted Demand Ratios are; 
MDMM  = 1.5AD 
MD = 1.5MDMM 
MD = 2.25AD 

These demand ratios have been used in this study for nominal sizing of water supply infrastructure.  
These sizes have been checked by a 3 MDMM plus 3 MD dynamic network analysis. 

6.2 Residual Pressures 
Council’s Standards of Service (BSC, 2004) for residual pressures at the property boundary are: 
• Maximum design pressure of 80m  
• Minimum design pressure of 22m provided during maximum hour 

The Queensland Water Resource Commission guidelines (QWRC, 1989) recommended minimum 
residual pressures as follows: 
• Minimum design pressure of 22m provided during maximum hour 
• Minimum design pressure of 16 m provided during maximum hour in small isolated or 

elevated areas. 

The QLD WRC Guidelines have recently been superseded with the latest Queensland Planning 
Guidelines for Water Supply and Sewerage (DNRM, 2005) which recommend pressures at the 
property boundary of: 
• Maximum – 80m 
• Minimum Residential – 20 to 25m 
• Minimum Industrial/commercial – 25m  
 

6.3 Fire Fighting Demands 
Council’s Standards of Service (BSC, 2004) for fire fighting are: 
• MH plus 15L/s residential with a residual pressure of 12m 
• MH plus 30L/s commercial with a residual pressure of 12m 
 
The Queensland Water Resource Commission guidelines (QWRC, 1989) recommended fire 
fighting criteria of; 
• 2/3 MH plus 15L/s residential with a residual pressure of 12m 
• 2/3 MH plus 30L/s commercial with a residual pressure of 12m 



�� � � � � �� � �� 	 �
 � � � 
 ��������� 	 �� �� � �	 � �� � � � �� �� �� � � �� � �� 	 � � � ��

� �� 
 � � �� �� � �� � � ��  � ! � ������

� � �5 0 � 5 � � & $ ��5 � � �� 26 $ � � " � 7 8 ����

The latest Queensland Water Supply and Sewerage Guidelines (DNRM, 2005) recommend that for 
schemes servicing more than 3000 people the static fire fighting criteria is the same as the Council 
Standards of Service described above.  Where the population is less than 2000 people 2/3MH is 
accepted instead of MH demands.  The guidelines also recommend that the system can operate at 
15L/s (residential) for 2 hours and 30L/s (commercial) for 4 hours.   
 
The DNRM (2005) Guidelines also include the need for concurrent fire fighting ability, where the 
population is greater than 5000 people, when sizing trunk mains.  These requirements include a 
simultaneous residential fire (15L/s for 2 hours) with a commercial fire of (30L/s for 4 hours). 
 
In this study 15L/s (residential) and 30L/s (Commercial) fire fighting flows have been located at 
critical nodes at both MH and 2/3MH demands. 
 

6.4 Storages and Pumps 
The Queensland Water Resource Commission Guidelines (QWRC, 1989) recommended the 
following reservoir sizing criteria; 
 
Ground Level Storage = 3 (MD-MDMM) 

This criterion implies that a ground level reservoir should not be emptied during a 3MD 
demand period. 
 
The recommended pump capacity for supplying ground level storages is MDMM over 20 
hours. 

 
Elevated Storage Volume = 6(MH-MDMM/12) + fire fighting reserve 

The fire fighting reserve is usually taken at 150kL (2hrs 40 minutes @ 15L/s) but smaller 
provisions are considered adequate for smaller schemes.  Where a smaller fire fighting reserve 
is adopted an increase in pumping rate is usually provided to compensate ie; 
 
Pump/mains capacity (L/s) = (6MH – operating capacity)/6x3600   
The operating capacity of the elevated storage is taken as the total volume less fire fighting 
reserve. 

 
The latest Queensland Water Supply and Sewerage Guidelines (DNRM, 2005) recommend the 
storage requirement as shown in Table 6.1. 
 



�� � � � � �� � �� 	 �
 � � � 
 ��������� 	 �� �� � �	 � �� � � � �� �� �� � � �� � �� 	 � � � ��

� �� 
 � � �� �� � �� � � ��  � ! � ������

� � �5 0 � 5 � � & $ ��5 � � �� 26 $ � � " � 7 8 ����

� Table 6.1 – DNRM Reservoir Capacity Requirements 

Scenario Required Performance Criteria Comment 

1. 3 days at Mean Day Maximum 
Month 

All reservoirs to have a positive net 
inflow at the end of each day  

Commence reservoir level at 90% 
full at midnight (ie start of day 1) 

2. Scenario 1 to be followed by 3 
peak days 

No reservoir should have failed 
during period of analysis 

Scenarios 1&2 could be run using 